

TEST CERTIFICATE

ST-25-03-18-01

Product: SPC wall and ceiling panels "SPeCtra Wall"
Thickness: 4,0 mm

Producer: Poli-Eco Tworzywa Sztuczne Sp. z o.o.
ul. Zwyczców 7
68-200 Zary, Poland

Order: Reaction to fire tests of building products according to EN 13501-1:2018-12

Reports: P000453229/01 (Classification), P000453229/02 (Test), P000453229/03 (Test)

Test results:

Property	Result	Declaration according to EN 13501-1:2018-12
Reaction to fire according to EN 13823:2022-07 FIGRA _{0,2 MJ} FIGRA _{0,4 MJ} THR ₆₀₀ SMOGRA TSP _{600s} LFS Burning droplets	54 W/s 52 W/s 6,6 MJ 15 m ² /s ² 173 m ² < edge of the sample no	Reaction to fire class B-s2, d0*
Reaction to fire according to EN ISO 11925-2:2020-03 Extent of flame ≤ 150 mm	fulfilled	

*Valid for indoor use with glued installation on sub-grounds made of class A1 or A2-s1, d0 material (density ≥ 525 kg/m³, thickness ≥ 12,5 mm) with joints in horizontal or vertical direction.

Dresden, 18/03/2025

Adrian Kroll

Head of laboratory



R. Pisk

Engineer in charge